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GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

The Tait Limited’s product, model number: T03-00303-GCAA (FCC ID: CASTPEHGE)
(Type code: TPEHGE) ( the "EUT") in this report was a Two way radio, which was measured
approximately: 6.6 cm (L) x 3.6 cm (W) x 14.5 cm (H), DC7.4V from Battery or DC 12V from adapter.

Adapter Information:
Model:1CP30-120-2000

Input: AC100-240V, 50/60Hz, 0.8A
Output:DC 12V, 2000mA

Note: The series product, models T03-00303-GBAA; T03-00303-GAAA and T03-00303-GCAA are electrically
identical, we selected T03-00303-GCAA for all testing, and all models for radiation test only, the detail of the
difference was explained in the attached declaration letter.

*All measurement and test data in this report was gathered from production sample serial number: 170810003
(Assigned by BACL,Dongguan). The EUT was received on 2017-08-10.

Objective

This test report is prepared on behalf of Tait Limited in accordance with Part 2, Part 22,74 and Part 90 of
the Federal Communications Commission rules.

Related Submittal(s)/Grant(s)

FCC Part 15C DSS submissions with FCC ID: CASTPEHGE.
FCC Part 15C DTS submissions with FCC ID: CASTPEHGE.
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Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
federal Regulations Title 47 Part 2, part 22, part 74 and Part 90

Applicable Standards: TIA-603-D.

The uncertainty of any RF tests which use conducted method measurement is +3.17 dB, the uncertainty of
any radiation on emissions measurement is:

30M~200MHz: +4.7 dB;
200M~1GHz: +£6.0 dB;
1G-6GHz:: +£5.13dB;
6G~25GHz: £5.47dB;

And the uncertainty will not be taken into consideration for all test data recorded in the report.

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Dongguan) to collect test data is located
on the No.69 Pulongcun, Puxinhu Industry Area, Tangxia, Dongguan, Guangdong, China

Bay Area Compliance Laboratories Corp. (Dongguan) has been accredited to ISO/IEC 17025 by
CNAS(Lab code: L5662). And accredited to ISO/IEC 17025 by NVLAP(Test Laboratory Accreditation
Certificate Number 500069-0), the FCC Designation No. CN5002 under the KDB 974614 DO1.

The Federal Communications Commission has the reports on file and is listed under FCC Registration No.:
273710. The test site has been approved by the FCC for public use and is listed in the FCC Public Access
Link (PAL) database.

Bay Area Compliance Laboratories Corp. (Dongguan) was registered with ISED Canada under ISED
Canada Registration Number 3062D.
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SYSTEM TEST CONFIGURATION

Description of Test Configuration

The system was configured for testing in a test mode.

EUT Specification:
Operating Frequency Band 400-480MHz
Modulation Mode FM/4FSK
Channel Spacing 12.5/25kHz
High: 4W
Rated Output Power Low: 1W
Support Equipment List and Details
Manufacturer Description Model Serial Number
N/A Terminal Load(50 Q) N/A N/A
HP RF Communications Test Set 8920A 00 235
Block Diagram of Test Setup
J\
50Q —_
Load EUT ;
a
g

Non-conductive table 150 cm
above Ground Plane

} 1.5 Meter | >

A
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SUMMARY OF TEST RESULTS

FCC Rules Description of Test Results
§1.1310 and §2.1093 RF Exposure Compliant
§2.1046 &§ 22.727& .
: liant
& 74.461&890.205 RF Output Power Complian
§2.1047 Modulation Characteristic Compliant
§2.1049& §22.357 &
§22.731 &§90.209 & Occupied Bandwidth & Emission Mask Compliant
§90.210 & §74.462
3 §2 9'(1)9251108;%2 72 4.846612& Spurious Emission at Antenna Terminal Compliant
3 §291)025 13 Oifz §§2731i6612 & Spurious Radiated Emissions Compliant
§2.1055 & §22.355& . .
§90.213&§74 464 Frequency Stability Compliant
§90.214 Transient Frequency Behavior Compliant
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FCC 8§1.1310 & 8§2.1093 - RF EXPOSURE

Applicable Standard
FCC§1.1310 and §2.1093.

Test Result
Compliant, please refer to the SAR report: RDG170810003-20A.
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FCC §2.1046 &8 22.727& &8 74.461&890.205- RF OUTPUT POWER

Applicable Standard

FCC §2.1046, § 22.727, §74.461 and §90.205.

Test Procedure

Conducted RF Output Power:

TIA-603-D section 2.2.1

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient

attenuation.

Spectrum Analyzer setting:

RBW VBW
100 kHz 300 kHz
Test Equipment List and Details
Manufacturer Description Model No. Serial No. Cal:)b;gcion ngsg;it:n
R&S Spectrum Analyzer FSEM 831259/019 2017-07-18 2018-7-18

E-Microwave DC Blocking El(\)ggg? ) 0E01201047 Each Time /
E-Microwave RF Attenuator 20dB 20dB-1 Each Time /
E-Microwave RF Attenuator 20dB 20dB-2 Each Time /

Unknown Coaxial Cable 0.lm C-1 Each Time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 26.2 °C
Relative Humidity: 51%
ATM Pressure: 101.5 kPa

The testing was performed by Pean Zhu on 2017-08-28.

Test Result: Compliant. Please refer to following tables.
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

FCC Part 90:

FCC Part 22:

FCC Part 74:

Channel Conducted
: ; f. Output Power
Modulation Spacing
(kHz) (MHz) (W)
High Low
400.0125 ! 4.60 1.08
M 453.2125 4.54 1.09
479.9875 4.69 1.09
12.5 o
400.0125 ™ 4.51 1.10
4FSK 453.2125 4.65 1.09
479.9875 4.62 1.11
Conducted
. Chan.nel fe Output Power
Modulation Spacing
(kH2) (MH2) (W)
High Low
FM 15 454.0125 4.50 1.06
4FSK ' 454.0125 4.75 1.00
M 25 454.2125 4.65 1.02
Conducted
. Chan.nel fe Output Power
Modulation Spacing
(kH2) (MH2) (W)
High Low
12.5 455.0125 4.06 0.99
M
25 455.6625 4.25 1.12
4FSK 12.5 455.0125 421 1.05

Note: The rated high power is 4W (36 dBm) and low power is IW (30 dBm).
Note 1: Not for FCC Review
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FCC §2.1047 - MODULATION CHARACTERISTIC

Applicable Standard
FCC§2.1047

Test Procedure

Test Method: TIA/EIA-603 2.2.3

Test Equipment List and Details

Manufacturer Description Model No. Serial No. Calloteine | CllErEen)
Date Due Date
HP RF Communications 8920A 00235 | 2017-07-11 | 2018-07-11
Test Set

LEADER Millivoltmeter LMV-181A 601788 2017-08-11 | 2018-08-10
E-Microwave DC Blocking EI(\)/{)lgg 6B ) 0E01201047 | Each Time /
E-Microwave RF Attenuator 20dB 20dB-1 Each Time /
E-Microwave RF Attenuator 20dB 20dB-2 Each Time /
Unknown Coaxial Cable 0.1m C-1 Each Time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 26.2 °C
Relative Humidity: 51%
ATM Pressure: 101.5 kPa

The testing was performed by Pean Zhu on 2017-08-28.

Test Result: Compliant. Please refer to following table and plots.
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Part 90, FM, 12.5 kHz:

MODULATION LIMITING

Carrier Frequency: 453.2125 MHz, Channel Spacing = 12.5 kHz

Instantaneous Steady-state
. Deviation Deviation Deviation Deviation Limit
Audio Frequency (Hz) |~ & o0d8) | (@-20dB) | (@+20dB) | (@-20dB) [kHz]
[kHz] [kHz] [KHz] [kHz]
300 0.957 0.103 0.962 0.097 2.5
400 1.174 0.11 1.164 0.098 2.5
500 1.569 0.137 1.529 0.102 2.5
600 1.697 0.148 1.705 0.132 2.5
700 1.753 0.155 1.718 0.12 2.5
800 1.85 0.167 1.798 0.149 2.5
900 1.951 0.166 1.906 0.15 2.5
1000 2.089 0.191 2.063 0.174 2.5
1200 2.099 0.222 2.087 0.196 2.5
1400 1.996 0.228 2.035 0.214 2.5
1600 1.97 0.256 1.95 0.225 2.5
1800 1.953 0.261 1.917 0.254 2.5
2000 1.884 0.288 1.881 0.26 2.5
2200 1.777 0.293 1.784 0.269 2.5
2400 1.954 0.324 1.984 0.3 2.5
2600 1.981 0.338 1.946 0.322 2.5
2800 1.998 0.346 1.94 0.34 2.5
3000 1.697 0.341 1.688 0.325 2.5
Modulation Limiting
3.0
2.5
T T — —
20 _ P T J— 1 \\
E 1.5 f
I CT7
Z 10
&
e 0.5
a o S
0.0
300 600 200 *200 1500 1800 2100 2400 2700 3000
Audio Input Level (dB)
— Instanteneous Dev intion (@-+-20dB) [KHx] — Instantaneovs Devintion (@-20dB) [KEz]
— Steady-state Deviation (@+2CdB) [KHz] —— Steady-state Devistion {@-20dB) [KHz]
—— Limit
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Audio Frequency Response

Carrier Frequency: 453.2125 MHz, Channel Spacing = 12.5 kHz

Audio Response
Frequency Attenuation
Hz dB
300 -12.01
400 -8.52
500 -6.16
600 -4.28
700 -2.76
800 -1.72
900 -0.63
1000 0.00
1200 1.54
1400 2.89
1600 4.07
1800 5.09
2000 591
2200 6.41
2400 6.41
2600 6.72
2800 6.97
3000 7.04
AUDIO FREQUENCY RESPCGNSE
120
///
& 70 —
= / —
z =
|74 30 fy/t ~
E /-‘fl’ o~
- ] I."“'f
£ 80 7’/.«’
g -m /
v
30 =00 10D 200
FREQUENCY (Hz)
| = Andio frequency response = up Enit = lowr imit
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

Audio Frequency Low Pass Filter Response

Carrier Frequency: 453.2125 MHz, Channel Spacing = 12.5 kHz, high power level

Audio Response Limit
Frequency Attenuation
kHz dB dB
3.0 -2.5 0.0
3.5 -9.3 -6.7
4.0 -14.7 -12.5
5.0 -25.0 =222
7.0 -38.9 -36.8
10.0 -54.6 -52.3
15.0 -71.9 -69.9
20.0 -85.2 -82.5
30.0 -85.6 -82.5
50.0 -85.0 -82.5
70.0 -85.5 -82.5
ATDIO FREQUENCY RESPONSE
00 \
-100 \\\
g 200 \,
=z N
Z 300 \
= AN
- -400 .\,\\
E 500 \%
% o0 \\
=
§ 700
E £00 o -
900
10 100 100.0
FREQUENCY (kHz)
——Response Limit
Attenuazion
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Report No.:RDG170810003-00D

Part 22,FM, 12.5 kHz:

MODULATION LIMITING

Carrier Frequency: 454.0125 MHz, Channel Spacing = 12.5 kHz

Instantaneous Steady-state
. Deviation Deviation Deviation Deviation Limit
Audio Frequency (Hz
quency (Hz) (@+20dB) (@-20dB) (@+20dB) (@-20dB) [kHz]
[kHZz] [kHZ] [kHZz] [kHZz]
300 0.915 0.14 0.987 0.102 2.5
400 1.152 0.19 1.158 0.147 2.5
500 1.456 0.136 1.547 0.159 2.5
600 1.874 0.174 1.695 0.119 2.5
700 1.789 0.159 1.814 0.147 2.5
800 1.802 0.165 1.809 0.16 2.5
900 1.922 0.174 1.887 0.147 2.5
1000 2.011 0.195 1.987 0.158 2.5
1200 2.069 0.219 2.069 0.147 2.5
1400 2.064 0.229 2.078 0.222 2.5
1600 1.996 0.274 2.047 0.224 2.5
1800 2.014 0.296 2.047 0.199 2.5
2000 1.981 0.287 1.984 0.274 2.5
2200 1.874 0.309 1.992 0.247 2.5
2400 1.789 0.335 1.947 0.33 2.5
2600 1.905 0.348 1.968 0.352 2.5
2800 1.992 0.395 1.947 0.347 2.5
3000 1.825 0.39 1.756 0.333 2.5
ModuladonLimndting
10
25
20 f.—"ﬂ"' = = —_——— -
§ 15 /
§ 1o
E::
e ns
[ =
A o LT — T
0.0
300 630 300 1200 1500 1800 2100 2400 2700 2000
AundioInput Level (dB)
Tnslunlur eo s Dey inli o @+2CAR) [3Fx] Trslanbaneous Dev inlion (@-20dB) [KH,
— Bteady-state Deviation (@H20dB) [EHz] ——— Bteady-state Devidicn (@-204B) [KHr]
T imit
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Audio Frequency Response

Carrier Frequency: 454.0125 MHz, Channel Spacing = 12.5 kHz

Audio Response
Frequency Attenuation
Hz dB
300 -13.02
400 -10.25
500 -7.48
600 -3.96
700 -2.97
800 -1.45
900 -0.26
1000 0.00
1200 1.62
1400 2.99
1600 3.78
1800 4.69
2000 5.78
2200 6.99
2400 7.02
2600 7.15
2800 7.25
3000 7.26

AUDIO FREQUENCY RESPONSE

20
/

g 70 —1=
- //,_
E 20 % -
<
5o f =
Z /
& s //
g //

-'&02&] 500 100D 200

FREQUENCY (Hz)
= Lndio frequency respanse ——up mnit — low imit
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

Audio Frequency Low Pass Filter Response

Carrier Frequency: 454.0125 MHz, Channel Spacing = 12.5 kHz, high power level

Audio Response Limit
Frequency Attenuation
kHz dB dB
3.0 -2.3 0.0
3.5 -9.7 -6.7
4.0 -14.3 -12.5
5.0 -25.2 =222
7.0 -38.7 -36.8
10.0 -55.2 -52.3
15.0 -74.3 -69.9
20.0 -85.2 -82.5
30.0 -85.3 -82.5
50.0 -85.1 -82.5
70.0 -85.5 -82.5
00 AUDIO 11 Y RESPONSE
-i00 \
-200
) N
E =300 N
ﬁ -400
a2
E 500 q
E oo N\
5 N\
o -f00
Z \\
g 800 \::-____
ﬁ 000
10 100 1000
FREQUENCY (kHz)
—Response —Limit
Abenuaion
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

Part 22,FM, 25 kHz:

MODULATION LIMITING

Carrier Frequency: 454.2125 MHz, Channel Spacing =25 kHz

Instantaneous Steady-state
. Deviation Deviation Deviation Deviation Limit
Audio Frequency (Hz) |~ & o0d8) | (@-20dB) | (@+20dB) | (@-20dB) [kHz]
[kHZz] [kHZ] [kHZz] [kHZz]
300 1.748 0.189 1.787 0.147 5
400 2.653 0.198 2.485 0.165 5
500 2.986 0.199 2.952 0.169 5
600 3.556 0.265 3.344 0.188 5
700 3.68 0.267 3.25 0.206 5
800 3.748 0.271 3.54 0.237 5
900 3.999 0.275 3.87 0.258 5
1000 4.095 0.316 4.15 0.259 5
1200 4.298 0.336 4.09 0.36 5
1400 3.98 0.485 3.99 0.366 5
1600 3.78 0.463 3.74 0.416 5
1800 3.89 0.487 3.871 0.455 5
2000 3.75 0.545 3.726 0.483 5
2200 3.88 0.554 3.66 0.494 5
2400 3.79 0.526 3.638 0.557 5
2600 3.85 0.628 3.77 0.595 5
2800 3.89 0.668 3.736 0.687 5
3000 3.65 0.623 3.58 0.608 5
Viedulation Timiting
an
50
40 = "‘:5‘_.,_
g 30 / -
g f//
B
E 10
g . _ s S—
00
a0 300 o0 12 1500 1900 2000 200 20 3000
Audie Input Level (dD)
——— Instantaneous Derialion (@+20dE) [KEEz| ———Instanianeous Dev iatior. (€3-20dB) [KEE|
— Stecdy stwa Deviation (+20dE) [KEiz] ——— Steady stabe Deviskion (@ 204B) [KEiz]
e it
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:RDG170810003-00D

Audio Frequency Response

Carrier Frequency: 454.2125 MHz, Channel Spacing =25 kHz

Audio Response
Frequency Attenuation
Hz dB
300 -10.25
400 -8.47
500 -6.25
600 -4.36
700 -3.69
800 -2.17
900 -1.02
1000 0.00
1200 1.57
1400 2.66
1600 3.69
1800 4.74
2000 5.69
2200 6.25
2400 6.74
2600 7.09
2800 8.22
3000 7.44

AlDIO FREQUENCY RESPONSE
0 ﬂ“/;_/L“
/ “‘/_

/“'

RESPONSE ATTENUATION (AB)
8

* = 1
30 ~
o
250 500 1000 000
FREQUENCY (Hz)
| e AU frequency response —up imit ——low imit
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:RDG170810003-00D

Audio Frequency Low Pass Filter Response

Carrier Frequency: 454.2125 MHz, Channel Spacing = 25 kHz, high power level

Audio Response Limit
Frequency Attenuation
kHz dB dB
3.0 -1.8 0.0
3.5 -8.5 -4.0
4.0 -13.7 -7.5
5.0 -25.5 -13.3
7.0 -40.4 -21.1
10.0 -55.7 -31.4
15.0 -73.6 -41.9
20.0 -84.2 -50.0
30.0 -84.7 -50.0
50.0 -86.0 -50.0
70.0 -84.7 -50.0
ATUDIO FREQUENCY RESPONSE
on
Ry
-100 T
\ N
a 20
= N[N
Z 00 N N
E NN
4 00 \
E 500 \\
-« £00 N\
7 \
; N\
000
10 100 100
FREQUENCY (kHz)
——Respons ——Limit
Abenuaion

Page 20 of 63




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

Part 74,FM, 12.5 kHz:

MODULATION LIMITING

Carrier Frequency: 455.0125 MHz, Channel Spacing = 12.5 kHz

Instantaneous Steady-state
. Deviation Deviation Deviation Deviation Limit
Audio Frequency (Hz
quency (Hz) (@+20dB) (@-20dB) (@+20dB) (@-20dB) [kHz]
[kHZz] [kHZ] [kHZz] [kHZz]
300 0.917 0.11 0.914 0.091 2.5
400 1.199 0.119 1.145 0.095 2.5
500 1.496 0.133 1.475 0.111 2.5
600 1.736 0.143 1.695 0.113 2.5
700 1.741 0.151 1.761 0.119 2.5
800 1.82 0.162 1.839 0.145 2.5
900 1.919 0.162 1.893 0.161 2.5
1000 2.076 0.186 2.063 0.159 2.5
1200 2.082 0.216 2.047 0.189 2.5
1400 2.032 0.228 2.038 0.21 2.5
1600 1.971 0.256 1.982 0.223 2.5
1800 1.947 0.258 1.91 0.244 2.5
2000 1.896 0.296 1.853 0.277 2.5
2200 1.858 0.306 1.87 0.279 2.5
2400 1.828 0.311 1.812 0.308 2.5
2600 1.985 0.331 1.938 0.309 2.5
2800 1.925 0.375 1.948 0.342 2.5
3000 1.825 0.34 1.765 0.323 2.5
Modulation Limiting
3.c
2.5
———
2.C M’- ] ﬁ__
E 1.5
=
Z 1. P
&
e 0.5
& _ —
oc H— — _
300 600 200 200 1500 1800 2400 2400 2700 3000
Audio Input Level (dB)
Instantaneous Dev@ation (@+20dB) [ KH=] Instantaneouvs Deviation (@ -20dB} [KHz]
— Steady-state Deviation (@+2CdB) [KHz] — Steady-state Devistion (@-20dB) [KHz]
Lirmit
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:RDG170810003-00D

Audio Frequency Response

Carrier Frequency: 455.0125 MHz, Channel Spacing = 12.5 kHz

Audio Response
Frequency Attenuation
Hz dB
300 -11.35
400 -8.48
500 -6.28
600 -4.48
700 -3.19
800 -2.11
900 -1.03
1000 0.00
1200 1.59
1400 2.85
1600 3.91
1800 4.78
2000 5.42
2200 6.05
2400 6.59
2600 7.40
2800 8.27
3000 7.80

AUDIO FREQUENCY RESPONSE

g ——
E 0 L /
E 80 /,.—/ ﬁ :,J//’
-
g ,/;,/”
g ' 7
q w L
20 500 1000 2000
FREQUENCY (Hz)
| ——Audio frequency response ——upimi ——low fmit
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

Audio Frequency Low Pass Filter Response

Carrier Frequency: 455.0125 MHz, Channel Spacing = 12.5 kHz, high power level

Audio Response Limit
Frequency Attenuation
kHz dB dB
3.0 -2.3 0.0
3.5 -8.7 -6.7
4.0 -16.5 -12.5
5.0 -26.4 =222
7.0 -394 -36.8
10.0 -55.6 -52.3
15.0 -72.1 -69.9
20.0 -86.6 -82.5
30.0 -84.7 -82.5
50.0 -85.9 -82.5
70.0 -85.7 -82.5
ATUDIO FREQUENCY RESPONSE
on
-100
a 20 ;:\q
T N
Z h
5 - \
x40 \-\
E 500 \‘{?
E 600 :.‘\
7
g 700
800 o
ﬁ \'-_---—
000
10 100 100
FREQUENCY (kHz)
——Respons ——Limit
Abenuaion
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

Part 74,FM, 25 kHz:

MODULATION LIMITING

Carrier Frequency: 455.6625 MHz, Channel Spacing =25 kHz

Instantaneous Steady-state
. Deviation Deviation Deviation Deviation Limit
Audio Frequency (Hz) |~ & o0d8) | (@-20dB) | (@+20dB) | (@-20dB) [kHz]
[kHZz] [kHZ] [kHZz] [kHZz]
300 1.828 0.159 1.768 0.111 5
400 2.392 0.183 2.358 0.135 5
500 3.036 0.221 2.983 0.173 5
600 3.423 0.231 3411 0.18 5
700 3.537 0.237 3.534 0.207 5
800 3.654 0.262 3.604 0.231 5
900 3.855 0.289 3.8 0.267 5
1000 4.15 0.329 4.085 0.288 5
1200 4.101 0.361 4.066 0.323 5
1400 3.974 0.445 3.97 0.381 5
1600 3.944 0.458 3.919 0.418 5
1800 3912 0.471 3.853 0.44 5
2000 3.832 0.533 3.774 0.475 5
2200 3.707 0.549 3.658 0.51 5
2400 3.706 0.579 3.634 0.538 5
2600 3.858 0.632 3.849 0.583 5
2800 3.759 0.68 3.769 0.638 5
3000 3.52 0.65 3.447 0.607 5
Modulation Limiting
5.0
5.0
4.0 e ]
/f I ]
- 3.0
g /
Z 20
:
- 1.0
& | i
oo — 1 | i
300 500 200 -200 1500 1800 2100 2400 3000
Audio Input Level (dB)
—— Instantaneous Dev ation (@+20dBS [iHz] —— Irstantanecus Deviaticn (@-204B) [kHz)
— Steady-state Deviaion (@+20dB) [kHz] — Bleady-state Deviation (@-22dB) _kHz
——Limit
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

Audio Frequency Response

Carrier Frequency: 455.6625 MHz, Channel Spacing =25 kHz

Audio Response
Frequency Attenuation
Hz dB
300 -11.32
400 -8.32
500 -6.42
600 -4.54
700 -4.23
800 -2.26
900 -1.22
1000 0.00
1200 1.38
1400 3.48
1600 3.75
1800 4.47
2000 5.49
2200 5.32
2400 6.27
2600 7.34
2800 8.01
3000 8.99

AUDIO FREQUENCY RESPONSE

20
a /:’/l
= —
g 20 -;;/// —
g a0 _ /,/,,7//
E 80 /,«/::;‘{-,;//
p =30 7
5 [~
&) 25 500 1000 2000

FREQUENCY (Hz)
| = tndio frequency respanse —up nkt — low imit
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:RDG170810003-00D

Audio Frequency Low Pass Filter Response

Carrier Frequency: 455.6625 MHz, Channel Spacing = 25 kHz, high power level

Audio Response Limit
Frequency Attenuation
kHz dB dB
3.0 -1.9 0.0
3.5 -9.4 -4.0
4.0 -15.6 -1.5
5.0 -23.6 -13.3
7.0 -40.5 -21.1
10.0 -55.4 -31.4
15.0 -72.9 -41.9
20.0 -85.7 -50.0
30.0 -85.6 -50.0
50.0 -86.3 -50.0
70.0 -84.6 -50.0
ATUDIO FREQUENCY RESPONSE
on
[
g B ~
. N T IN
'-g: -100
E 500 \\
< .80 A
7 \
g 700 \
- N
000
10 100 1o
FREQUENCY (kHz)
| ——Respons ——Limit
Abenuaion
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:RDG170810003-00D

FCC §2.1049& §22.357 & § 22.731 &890.209 & 890.210 & §74.462 —
OCCUPIED BANDWIDTH & EMISSION MASK

Applicable Standard
FCC §2.1049, §22.357, § 22.731, §90.209 and §90.210 , §74.462

Emission Mask D—12.5 kHz channel bandwidth equipment. For transmitters designed to operate with a 12.5
kHz channel bandwidth, any emission must be attenuated below the power (P) of the highest emission contained
within the authorized bandwidth as follows:

(1) On any frequency from the center of the authorized bandwidth f0 to 5.625 kHz removed from f0: Zero dB.

(2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (fd in
kHz) of more than 5.625 kHz but no more than 12.5 kHz: At least 7.27(fd—2.88 kHz) dB.

(3) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (fd in
kHz) of more than 12.5 kHz: At least 50 + 10 log (P) dB or 70 dB, whichever is the lesser attenuation.

Emission Mask B - 25 kHz channel bandwidth equipment. For transmitters that are equipped with an audio
low-pass filter, the power of any emission must be attenuated below the unmodulated carrier power (P) as
follows:

(1) On any frequency removed from the assigned frequency by more than 50 percent, but not more
than 100 percent of the authorized bandwidth: At least 25 dB.

(2) On any frequency removed from the assigned frequency by more than 100 percent, but not more
than 250 percent of the authorized bandwidth: At least 35 dB.

(3) On any frequency removed from the assigned frequency by more than 250 percent of the
authorized bandwidth: At least 43 + 10 log (P) dB.

Measurement procedure. Compliance with these rules is based on the use of measurement instrumentation
employing a resolution bandwidth of 30 kHz or more. In the 60 kHz bands immediately outside and
adjacent to the authorized frequency range or channel, a resolution bandwidth of at least one percent of the
emission bandwidth of the fundamental emission of the transmitter may be employed. A narrower
resolution bandwidth is permitted in all cases to improve measurement accuracy provided the measured
power is integrated over the full required measurement bandwidth (i.e., 30 kHz or 1 percent of emission
bandwidth, as specified). The emission bandwidth is defined as the width of the signal between two points,
one below the carrier center frequency and one above the carrier center frequency, outside of which all
emissions are attenuated at least 26 dB below the transmitter power.
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:RDG170810003-00D

Test Equipment List and Details

Manufacturer Description Model No. Serial No. Cal::l))ar?;ion CSLi(le)rS;itzn
R&S Spectrum Analyzer FSU 26 200256 2016-12-08 2017-12-08
R&S Spectrum Analyzer FSEM 831259/019 2017-07-18 2018-7-18

HP RE Communications | 89204 00 235 2017-07-11 | 2018-07-11
E-Microwave DC Blocking El(\)/gggf' 0E01201047 | Each Time /
E-Microwave RF Attenuator 20dB 20dB-2 Each Time /

Unknown Coaxial Cable 0.lm C-1 Each Time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The resolution bandwidth of the spectrum analyzer was set at 100 Hz or 300 Hz and the spectrum was
recorded in the frequency band £50 kHz from the carrier frequency.

Test Data

Environmental Conditions

254 °C~25.5°C
51 %~52 %
100.1 kPa~100.2 kPa

Temperature:
Relative Humidity:
ATM Pressure:

The testing was performed by Pean Zhu on 2017-09-24 and 2017-11-27.

Test Result: Compliant. Please refer to the following tables and plots.

FCC Part 90:
99% 26 dB
Modulation | Channel fe Occupied Bandwidth Power Level
Mode Spacing Bandwidth
MHz kHz kHz
M 12.5 kHz 9.90 10.30 High
9.90 10.30 Low
453.2125 7.40 9.40 High
4FSK 12.5 kHz 740 970 Low
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

FCC Part 22:
99% 26 dB
Modulation | Channel fe Occupied Bandwidth Power Level
Mode Spacing Bandwidth
MHz kHz kHz
B e
12.5kHz | 454.0125 : : il
AFSK 7.40 9.80 High
7.30 9.80 Low
14.78 15.78 High
FM 25 kHz 4542125 1278 1578 Low
FCC Part 74:
99% 26 dB
Modulation | Channel fe Occupied Bandwidth Power Level
Mode Spacing Bandwidth
MHz kHz kHz
9.90 10.30 High
., 12.5kHz | 455.0125 9.90 10.30 Low
15.25 16.50 High
25kHz 455.6625 1550 1625 Low
7.60 10.00 High
4FSK 12.5kHz | 455.0125 740 970 Low

Note: Emission bandwidth was based on calculation method instead of measurement.
Emission Designator
Per CFR 47 §2.201& §2.202, BW =2M + 2D

For FM Mode (Channel Spacing: 12.5 kHz)

Emission Designator 11KOF3E

In this case, the maximum modulating frequency is 3.0 kHz with a 2.5 kHz deviation.
BW =2(M+D) = 2*(3.0 kHz + 2.5 kHz) = 11 kHz = 11K0

F3E portion of the designator represents an FM voice transmission

Therefore, the entire designator for 12.5 kHz channel spacing FM mode is 11KOF3E.

For FM Mode (Channel Spacing: 25 kHz)

Emission Designator 16KOF3E

In this case, the maximum modulating frequency is 3.0 kHz with a 5.0 kHz deviation.
BW =2(M+D) =2%(3.0 kHz + 5.0 kHz) = 16 kHz =16K0

F3E portion of the designator represents an FM voice transmission

Therefore, the entire designator for 25 kHz channel spacing FM mode is 16KOF3E.

For Digital Mode (Channel Spacing: 12.5 kHz)

Emission Designator 7K60F1D and 7K60F1E

The 99% energy rule (title 47CFR 2.1049) was used for digital mode. It basically states that 99% of the
modulation energy falls within X kHz, in this case, 7.60 kHz. The emission mask was obtained from
47CFR 90.210(d).

F1D and F1E portion of the designator indicates digital information.

Therefore, the entire designator for 12.5 kHz channel spacing digital mode is 7K60F 1D and 7K60F1E.
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

Part 90:

Occupied Bandwidth — FM, 453.2125 MHz, High Power Level

® *“RBW 100 Hz
*VBW 1 kHz

Ref 40 4Bm *Att 40 4B SWT € =
a0 Offpet 21|4B
L PK
i
[l
=1
.
3
20
a0
Center 453.2125 MH=z 5 kEz/ vin 50 kEz

Date: 24.SEP.2017 18:43:31
Emission Mask - Type D

® *“RBW 100 Hz
*VBW 1 kHz

Ref 40 4Bm *Att 40 4B SWT € =

a0 Offpet 21|dB

'_1 / \

Center 453.21235 MH:z 5 kEz/

Date: 24.SEP.2017 18:37:40

ern 50 kH=z
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

®

Occupied Bandwidth — FM, 453.2125 MHz, Low Power Level

*RBW 100 Hz
*WBW 1 kHz

Ref 40 dBm *Att 40 4B SWT © =

a0 offkert 21[dE

B e
1 PN
-

=1

=20

=40

IFTem AL, ..ﬂli.rll.u.u 1A

B Rk T R LERIE T PPy

- 60

Center 453.2125 MHz 5 kHz/ Span 50 kHz
Date: 24.8SEP.2017 19:03:03

Emission Mask - Type D
® “RBW 100 Hz
“VBW 1 kHz

Ref 40 dBm *Att 40 4B SWT © =

a0 offkert 21[dE

L Ea
1 PN
-

-1

=40 T

-60

Center 453.2125 MHz 5 kHz/ Span 50 kHz
Date: 24.8SEP.2017 18:53:20
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

Occupied Bandwidth — 4FSK, 453.2125 MHz, High Power Level

@) *“RBW 100 Hz
*VBW 1 kHz

Ref 40 4Bm *Att 40 4B SWT € =

a0 Offpet 21|dB

Center 453.2125 MHz 5 kEz/

Date: 24.SEP.2017 18:04:56
Emission Mask - Type D

@) *“RBW 100 Hz
*VBW 1 kHz

Ref 40 4Bm *Att 40 4B SWT € =

ern 50 kH=z

a0 Offpet 21|dB

1 P

Vi

T

Center 453.2125 MHz 5 kEz/

Date: 24.SEP.2017 17:54:56

ern 50 kH=z
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

Occupied Bandwidth — 4FSK, 453.2125 MHz, Low Power Level

*REW
= VBW

100 Hz
1 kH:z

®

Ref 40 dBm *Att 40 4B SWT € =
40 offper 21|dB
. Ml |
1 PN
A
_1 Ff \E
- I I
I y
W&HM ‘JM " "AULI“.L_ ad]
t 453.2125 MHEz 31 Span 50 kE
Date: 24.8SEP.2017 17:20:14
Emission Mask - Type D
® *REW 100 Hz
*VBW 1 kHz
Ref 40 dBm *Att 40 4B SWT € =
40 offper 21|dB
= Ea
1 PN
i
_1 ﬂf W‘N
AL
. |
/ i
ot *”MPI LYY, WV VPO
Center 453.2125 MHz 31 Span 50 kHz
Date: 24.8SEP.2017 17:00:08
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

Part 22.359:

Occupied Bandwidth — FM, 12.5kHz, 454.0125 MHz, High Power Level

*RBW 100 Hz
*WBW 1 kHz

Ref 40 dBm *Att 40 4B SWT € =
a0 Offpet 21|4B
1 PK
i
1
-1
.
b
- 20
|- 40
Center 454.0125 MH= S kHz/ Span 50 kEz
Date: 24.8EP.2017 18:44:57

® Refl Lvl

40 dEm

Emission Mask ,FCC part 22.359

REBUW
VEW

100 H=z
1l kH=z
25 =

RF Att

SWT Unit

20 dB

<dBm

41 de| offset

10

10

40

/ |

?//

&0

Center 454.0125 MHz

Date:

24 AUG. 2017

5 kHz/

22:40:19

Span 50 kHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

Occupied Bandwidth - FM, 12.5kHz, 454.0125 MHz, Low Power Level

*REW
= VBW

100 Hz
1 kH:z

®

Ref 40 4Bm *Att 40 4B SWT € =

a0 Offpet 21|4B
L PK

-1

- -

20

=40 L]

60 |

Center 454.0125 MH= kB Span 50 kEz

Date: 24.8EP.2017 19%:04:56

Emission Mask - Type D

REBW 100 H=z RF Att 20 dB
Faf Lvl VEW 1l kH=z
40 dEm SWT 25 = Unit <dBm
a0
41 de| offset
Ex
30
] I
10 /
= 20-EH—F
:%ﬂll. I
| WW’”&W
&0 I

Center 454.0125 MHz 5 kHz/

Date: 24 AUG.2017  23:30:13

Span 50 kHz

Page 35 of 63




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

Occupied Bandwidth — 4FSK,12.5kHz, 454.0125 MHz, High Power Level

*REW
= VBW

100 Hz
1 kH:z

®

Ref 40 dBm *Att 40 4B SWT € =

a0 Offpet 21|4B

5 T Ea
1 PK

Lo ’/f ]l\lk

L .o 3 m

Center 454.0125 MH= kB pan 50 kEz
Date: 24.8EP.2017 18:07:44

Emission Mask ,FCC part 22.359

Delta 1 [T1] REBW 100 H=z RF Att 40 dB
Faf Lvl 3.77 4B VEW 1l kH=z
40 dBm G.21242485 kH=z SWT 25 = Unit <dBm
a0
21 ds| offset x | 55 dmm
sof——° — vy
;h )
M OF]
10 ‘1” T
N 32 aBk *
3
40
| .lﬂhyjﬂ ﬂﬁhh.d.
g R A
&0

Center 454.0125 MHz 5 kHz/

Date: 24 AUG.2017  18:22:58

Span 50 kHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:RDG170810003-00D

Occupied Bandwidth — 4FSK,12.5kHz, 454.0125 MHz, Low Power Level

® *“RBW 100 Hz
*VBW 1 kHz

Ref 40 4Bm *Att 40 4B SWT € =

a0 Offpet 21|dB

=

-1

B / \

YN | PP AT (b, 1]

Center 454.0125 MHz 5 kEz/ Span 50 kHz

Date: 24.8SEP.2017 17:31:09

Emission Mask ,FCC part 22.359

Delta 1 [T1] REBW 100 H=z RF Att 40 dB
Ref Lvl 2,21 de VBW 1 kHz
40 dBm §.11222445 kEHz SWT 25 s Unit
an
21 ds| offset v 19 |
3O fpri—F-ar 2B ~TIFTTTY
o)
10 TP
1o
-2
-30
40
_50 A bl L'lblhl
l" W )
[
Center 454.0125 MH=z 5 kHz/ Span 50 kH=z
Date: 24 AUG.2017 18:30:27
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

Occupied Bandwidth — FM, 25kHz, 454.2125 MHz, High Power Level

Delta 1 [T1] REBW 200 H=z RF Att 20 dB
Faf Lvl =3.56 dB VEW 1l kH=z
40 dEm 15.789156313 kHz SWT 7 s Unit <dBm
a0
41 de| offset v
30 .
Al
D1 42 dBm
, -
v
10 = 2 ARy
1MAX
D=t St e
3
10 u h
-z i
-30
a0 d Wﬂ
_WWW ,
&0
Center 454.2125 MH=z 12.5 kHz/ Span 125 kH=z

Date: 27 NOV.2017 23:55:09
Emission Mask ,FCC part 22.359
RBW 300 H=z RF Att 20 dB
@Ref Lvl VEW 1 kHz
40 dBm SWT T = Unit dBm
o 41 dB| offset
=
30
17
1MAX 1MA
10 h
BH OB “
i
; JI' b
40
[0

Center 454.2125 MHz

Date: 27T MOV.2017 00:11:43

12.5 kHz/

Span 125 kH=z
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

Occupied Bandwidth — FM, 25kHz, 454.2125 MHz, Low Power Level

Delta 1 [T1] REW 300 Hz RF Att 20 o8
Faf Lvl =1.02 dB VEW 1l kH=z
40 dBm 15.7815€313 kE= SWT T =
a0
41 de| offset Yi|rT
of=Rl 30,65 i L
al| [T
20 OFF
- - v
o1 T
10 T
1MAX el [
02 65 dEfr 5
10 J
jf
-30 &I
40
ppplpred W g
(1)

Center 454.2125 MHz

12.5 kHz/

Span 125 kH=z

Date: 2T MOV.201TY 00:13:07

Emission Mask ,FCC part 22.359

REBW 200 H=z RF Att 20 dB
Refl Lvl VEW 1 kHz
40 dBm SWT 7 = Unit <dBm
an
41 dB| Offset
[ » ]
30
2
10
1HAX 1HA
1o u
s
-z 1
-30
‘m Md W
.wwwtm ,
[
Center 454.2125 MH=z 12.5 kHz/ Span 125 kH=z

Date: 2

T.NOV.2017

23:54:11
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Part 74.462:

Bandwidth — FM, 455.0125 MHz, High Power Level

® *“RBW 100 Hz
*VBW 1 kHz

Ref 40 dBm *Att 40 4B SWT © =
10 Offper 21[dE
L | IEX
1 PN
R
1
=1
k 3
=20
Lﬁml w".u"ﬁfq"i W\jm\
Center 455.0125 MHz 5 kHz/ Span 50 kHz
Date: 24.8SEP.2017 18:41:53
Emission Mask - Type D
® “RBW 100 Hz
“VBW 1 kHz
Ref 40 dBm *Att 40 4B SWT © =
10 Offper 21[dE
L | A |
1 PN
i / \
m bl A
Center 455.0125 MHz 5 kHz/ Span 50 kHz

Date: 24.8SEP.2017 18:37:05
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Report No.:RDG170810003-00D

Bandwidth — FM, 455.0125 MHz, Low Power Level

*RBW 100 Hz
*WBW 1 kHz

Ref 40 dBm *Att 40 4B SWT € =

a0 Offpet 21|4B

B e |- |
L PK
«

-1

- -

20

|- a0 I

- | . |

L‘Iﬁh‘“ L

-60

Center 455.0125 MH= S kHz/ Span 50 kEz
Date: 24.8EP.2017 19%:01:32

Emission Mask - Type D

*RBW 100 Hz
*WBW 1 kHz

Ref 40 4Bm *Att 40 4B SWT € =

a0 Offpet 21|4B

L B
L PK
«

-1

L |

L]
"
Center 455.0125 MH= 5 kEz/ Span 50 kEz

Date: 24.SEP.2017 20:40:16
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Bandwidth — 4FSK, 455.0125 MHz, High Power Level

@) *“RBW 100 Hz
*VBW 1 kHz

Ref 40 4Bm *Att 40 4B SWT € =

a0 Offpet 21|dB

7L

Center 455.0125 MHz 5 kEz/ Span 50 kHz

Date: 24.SEP.2017 18:02:46
Emission Mask - Type D

@) *“RBW 100 Hz
*VBW 1 kHz

Ref 40 4Bm *Att 40 4B SWT € =

a0 Offpet 21|dB

M
AR

|
i‘E
=1 |
/

Center 455.0125 MHz 5 kEz/ Span 50 kHz

Date: 24.8SEP.2017 17:52:42
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Bandwidth — 4FSK, 455.0125 MHz, Low Power Level

@) *“RBW 100 Hz
*VBW 1 kHz

Ref 40 4Bm *Att 40 4B SWT € =

a0 Offpet 21|dB

Center 455.0125 MHz 5 kEz/ Span 50 kHz

Date: 24.SEP.2017 17:44:44
Emission Mask - Type D

@) *“RBW 100 Hz
*VBW 1 kHz

Ref 40 4Bm *Att 40 4B SWT € =

a0 Offpet 21|dB

.. 3 Al
2 J

| o bt by, W)

Center 455.0125 MHz 5 kEz/ Span 50 kHz

Date: 24.8EP.2017 17:47:

un
ra
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Bandwidth — FM, 25kHz, 455.6625 MHz, High Power Level

@) “RBW 300 Hz
*VBW 1 kHz
Ref 40 dBm *Att 40 dB SWT 1.4 =
10 Offpet 21|dB
1 PN
B
_'?
B Il
. 3
=20 '
m b cl-i,."‘uh( \M'ale‘arJ. L I
Center 455.6625 MHz 12.5 kHz/ pan 125 kHz
Dat 24 .SEP.2017 21:45:16

Emission Mask - Type B

@) “RBW 300 Hz
*VBW 1 kHz
Ref 40 dBm *Att 40 dB SWT 1.4 =
10 Offpet 21|dB
1 PN

Center 455.6625 MHz 12.5 kHz/

Date: 24.8SEP.2017 19:59:35

pan 125 kHz
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Bandwidth — FM, 25kHz, 455.6625 MHz, Low Power Level

® “RBW 300 Hz
*VBW 1 kHz

Ref 40 dBm *Att 40 4B SWT 1.4 =

a0 Offpet 21|dB

N

Center 455.6625 MHz 12.5 kHz/ Span 125 kHz

Date: 24.8SEP.2017 19:53:1%9
Emission Mask - Type B

® “RBW 300 Hz
*VBW 1 kHz

Ref 40 dBm *Att 40 4B SWT 1.4 =

a0 Offpet 21|dB

Center 455.6625 MHz 12.5 kHz/ Span 125 kHz

Date: 24.8SEP.2017 19:40:24
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FCC 82.1051& §22.861 & 890.210& 8§74.462 - SPURIOUS EMISSIONS AT
ANTENNA TERMINALS

Applicable Standard

§90.210 Emission limitations:

Emission Mask D—12.5 kHz channel bandwidth equipment. For transmitters designed to operate with a 12.5
kHz channel bandwidth, any emission must be attenuated below the power (P) of the highest emission contained
within the authorized bandwidth as follows:

(1) On any frequency from the center of the authorized bandwidth f0 to 5.625 kHz removed from f0: Zero dB.

(2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (fd in
kHz) of more than 5.625 kHz but no more than 12.5 kHz: At least 7.27(fd—2.88 kHz) dB.

(3) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (fd in
kHz) of more than 12.5 kHz: At least 50 + 10 log (P) dB or 70 dB, whichever is the lesser attenuation.

(4) The reference level for showing compliance with the emission mask shall be established using a resolution
bandwidth sufficiently wide (usually two or three times the channel bandwidth) to capture the true peak emission of
the equipment under test. In order to show compliance with the emission mask up to and including 50 kHz removed
from the edge of the authorized bandwidth, adjust the resolution bandwidth to 100 Hz with the measuring instrument
in a peak hold mode. A sufficient number of sweeps must be measured to insure that the emission profile is
developed. If video filtering is used, its bandwidth must not be less than the instrument resolution bandwidth. For
emissions beyond 50 kHz from the edge of the authorized bandwidth, see paragraph (o) of this section. If it can be
shown that use of the above instrumentation settings do not accurately represent the true interference potential of the
equipment under test, an alternate procedure may be used provided prior Commission approval is obtained.

§22.861 Emission limitations:

(a) Out of band emissions. The power of any emission outside of the authorized operating frequency ranges must be
attenuated below the transmitting power (P) by a factor of at least 43 + 10 log (P) dB.

§74.462 Emission limitations:

(c) For emissions on frequencies above 25 MHz with authorized bandwidths up to 30 kHz, the
emissions shall comply with the emission mask and transient frequency behavior requirements of
§890.210 and 90.214 of this chapter. For all other emissions, the mean power of emissions shall be
attenuated below the mean output power of the transmitter in accordance with the following schedule:

(1) On any frequency removed from the assignment frequency by more than 50 percent up to and
including 100 percent of the authorized bandwidth: at least 25 dB:

(2) On any frequency removed from the assigned frequency by more than 100 percent up to and
including 250 percent of the authorized bandwidth: at least 35 dB;

(3) On any frequency removed from the assigned frequency by more than 250 percent on the
authorized bandwidth; at least 43 plus 10 log* (mean output power, in watts) dB.

(d) In the event a station's emissions outside its authorized channel cause harmful interference, the
Commission may, at its discretion, require the licensee to take such further steps as may be necessary to
eliminate the interference.
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Report No.:RDG170810003-00D

Test Equipment List and Details

Manufacturer Description Model No. Serial No. Celllorsifion | il

Date Due Date

R&S Spectrum Analyzer FSEM 831259/019 2017-07-18 2018-7-18

HP RF Communications | g9, 00 235 2017-07-11 | 2018-07-11

Test Set

E-Microwave DC Blocking Boose. | 0E01201047 | 2017-05-06 | 2018-05-06
E-Microwave RF Attenuator 20dB 20dB-2 Each Time /
Unknown Coaxial Cable 0.lm C-1 Each Time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Procedure

Adjust the spectrum analyzer for the following settings:
1) Resolution Bandwidth = 100 kHz for spurious emissions below 1 GHz, and 1 MHz for spurious

emissions above 1 GHz.
2) Video Bandwidth >3 times the resolution bandwidth.
3) Sweep Speed <2000 Hz per second.
4) Detector Mode = peak.

Test Data

Environmental Conditions

Temperature:

25.4~25.6 °C

Relative Humidity:

53~57 %

ATM Pressure:

100.1~100.5 kPa

The testing was performed by Pean Zhu from 2017-09-20 to 2017-09-21.

Page 47 of 63




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

FCC PART 90
453.2125 MHz - FM Mode,High Power

Marker 1 [T1] REBW 100 kHz RF Att 20 dB
Faf Lvl =24.40 dBm VEW 300 kHz
40 dEm 1.00000000 GHZ SWT 245 ms Unit <dBm
an
41 de| offset Y1111
30
Fundamental
25
—
—
y \
1MAX B 1MA
1o
P S4B
M‘J
30k gtk bk AR MW\L\WWMM
a0
&0
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 20.5EP.2017 23:47:42
Marker 1 [T1] REBW 1 MH=z RF Att 10 dB
Faf Lvl =25.86 dBm VEW 3 MHz
40 dEm 3.06813627 GHzZ SWT 10 ms Unit <dBm
an
41 de| offset Yi|rT
30
20
10
1HMAX 1HA
1o
P S4B
s phadandan LAtk MW‘WMWWWW
a0
&0
Start 1 GHz 400 MHz/ Stop 5 GH=z
Date: 20.5EP.2017 23:50:32
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.:RDG170810003-00D

FCC PART 90
453.2125 MHz -4FSK Mode,High Power

Marker 1 [T1] REBW 100 kHz RF Att 20 dB
Faf Lvl =25.82 dBm VEW 300 kHz
40 dEm 1.00000000 GHZ SWT 245 ms Unit <dBm
a0
41 de| offset Y1111 >
00
30
20
Fundamental —
10— 1
) R
1o
Py S4B
3
5 0 M= “meamu'\dm %M‘MM;MM““NW
a0
&0
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 20.5EP.2017 23:47:19
Marker 1 [T1] REBW 1 MH=z RF Att 10 dB
Faf Lvl =28.36 dBm VEW 3 MHz
40 dEm 3.90180361 GHZ SWT 10 ms Unit <dBm
a0
41 dB| Offset Y1111 2d.36 dEn
30 ]
20
10
1MAX
1o
P S4B
1
=oAL A A G ks D AMMMWM
a0
&0
Start 1 GHz 400 MHz/ Stop 5 GH=z
Date: 20.5EP.2017 23:50:18
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FCC PART 22
454.0125 MHz -FM Mode(12.5kHz was the worst),High Power

Marker 1 [T1] REBW 100 kHz RF Att 20 dB
Faf Lvl =25.56 dBm VEW 300 kHz
40 dEm 972.78557114 MHE=Z SWT 245 ms Unit <dBm
a0
41 de| offset

¥1|T1)
30 ]
Fundamental
\\
10 \_;
1MAX 1MA
10
0Dl -13 dBm
-2
R W“*J‘Lm A AWy LN MWWWWW—\

40
[
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 20.5EP.2017 23:48:45
Marker 1 [T1] REBW 1 MH=z RF Att 10 dB
Refl Lvl -246.54 dBm VEW 3 MHz
40 dBm 3.773547058 GHZ SWT 10 m= Unit <dBm
an
41 dB| Offset

10

1o
D1 -13 dEm

40

&0

Start 1 GHz 400 MHz/ Stop 5 GH=z
Date: 20.5EP.2017 23:51:08
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

FCC PART 22

454.0125 MHz - 4FSK Mode,High Power

Marker 1 [T1] REBW 100 kHz RF Att 20 dB
Faf Lvl =24.58 dBm VEW 300 kHz
40 dBm 996.11222445 MHZ SWT 245 ms Unit <dBm
a0
41 de| offset ¥Yi| 1171
Fundamental ods
N
20
\~>
10 +
1MAX 1MA
1o
D1 -13 dEm
-z :
il
an ra AR M Nty Ly S L T e ummm\m“"]
a0
&0
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 20.5EP.2017 23:48:31
Marker 1 [T1] REBW 1 MH=z RF Att 10 dB
Faf Lvl =28.42 dBm VEW 3 MHz
40 dEm 3.773547058 GHZ SWT 10 ms Unit <dBm
a0
41 de| offset Yi|rT = ¢
30
20
10
1HMAX 1HA
1o
D1 -13 dEm
-2
R NS VRNV, o mvwwfw\( MWMW
a0
&0
Start 1 GHz 400 MHz/ Stop 5 GH=z
Date: 20.5EP.2017 23:50:55
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Report No.:RDG170810003-00D

FCC PART 74

455.0125 MHz — FM Mode(12.5kHz was the worst),High Power

Marker 1 [T1] RBW 100 kH=z RF Att 20 dB
Ref Lvl =25.,13 JdBm VEW 300 kHz
40 dBm 966.95390782 MHzZ SWT 245 ms Unit dim
10
41 de| offset ¥Yi| 1171
Fundamental
20
\~>
10
1MAX 1HA
10
P =
I I W PRt MWMMM%W“L”M
40
(1)

Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 21.5EP.2017 0d:58:15
Marker 1 [T1] REBW 1 MH=z RF Att 10 dB
Refl Lvl -246.5% dBm VEW 3 MHz
40 dBm £.88773547 GHz SWT 10 m= Unit <dBm
an
41 de| offset Yi| 111
30
2
10
1MAX 1HA
1o
e ™
R SN YT WL LW A A MMW&ML‘WW
40
[
Start 1 GHz 400 MHz/ Stop 5 GH=z
Date: 21.5EP.2017 00:51:24
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Report No.:RDG170810003-00D

FCC PART 74
455.0125 MHz - 4FSK Mode,High Power

Marker 1 [T1] REBW 100 kHz RF Att 20 dB
Faf Lvl =15.64 <dBm VEW 300 kHz
40 dBm 908.63727455 MHZ SWT 245 ms Unit <dBm
a0
41 de| offset

Fundamental " ods

20
\$
10 .
1HA
1o
D1 -13 dEm
H
-2

Apher A ‘J WWMWM

a0
&0
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 21.5EP.2017 0d:59:16
Marker 1 [T1] REBW 1 MH=z RF Att 10 dB
Faf Lvl =28.68 dBm VEW 3 MHz
40 dEm £.594789575% GHz SWT 10 ms Unit <dBm
a0
41 de| offset ¥Yi| 1171
30
20
10
1MAX 1MA
1o
D1 -13 dEm
-2
N (B .,_,JNMMWMWMW
a0
&0
Start 1 GHz 400 MHz/ Stop 5 GH=z
Date: 21.5EP.2017 gd:53:16
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:RDG170810003-00D

FCC 82.1053 & 822.861 & §90.210& §74.462 - RADIATED SPURIOUS

EMISSIONS

Applicable Standard

FCC §2.1053 and §22.861 and §90.210& §74.462

Test Equipment List and Details

Manufacturer Description Model Nierggel:r Cal;)b;;t fon CSESE‘:,[%”
Agilent Signal Generator E8247C MY43321350 | 2016-09-23 | 2017-09-22
EMCO Adjustable Dipole 3121C 9109-753 N/A N/A

Antenna
Scsi‘:;‘is Antenna JB3 A060611-1 2014-11-06 | 2017-11-05
HP Amplifier 8447E 2434A02181 | 2016-09-01 | 2017-09-01
R&S EMI Test ESCI 100224 2016-09-01 | 2017-08-31
Receiver
N/A Coaxial Cable 4m N/A 2016-09-01 | 2017-09-01
N/A Coaxial Cable 0.75m N/A 2016-09-01 | 2017-09-01
N/A Coaxial Cable 10m N/A 2016-09-01 | 2017-09-01
Mini-Circuit Amplifier ZVA-213-S+ SN054201245 | 2017-02-19 | 2018-02-19
TDK RF Horn Antenna HRN-0118 130 084 2016-01-05 | 2019-01-04

ETS-Lindgren Horn Antenna 3115 000 527 35 2016-01-05 | 2019-01-04

Agilent ipfeﬁtyr;;l E4440A SG43360054 | 2016-12-08 | 2017-12-08
N/A Coaxial Cable 4m N/A 2016-09-01 | 2017-09-01
N/A Coaxial Cable 8m N/A 2016-09-01 | 2017-09-01
HP Signal Generator 1026 320408 2016-12-08 | 2017-12-08

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).
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Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load, which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the antenna
height and polarization as well as EUT azimuth were varied in order to identify the maximum level of
emissions from the EUT .The test was performed by placing the EUT on 3-orthogonal axis.

The frequency range up to teeth harmonic of the fundamental frequency was investigated.

Remove the EUT and replace it with substitution antenna. A signal generator was connected to the
substitution antenna by a non-radiating cable. The absolute levels of the spurious emissions were measured
by the substitution.

For part 90:
Spurious emissions in dB =10 1g (TXpwr in Watts/0.001)-the absolute level

Spurious attenuation limit in dB =50+10 Log;, (power out in Watts) for EUT with a 12.5 kHz channel
bandwidth.

For part 22:

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log (P) dB.

For part 74:

On any frequency removed from the assigned frequency by more than 250 percent on the authorized
bandwidth; at least 43 plus 10 log™ (mean output power, in watts) dB.

Test Data

Environmental Conditions

Temperature: 27.1°C
Relative Humidity: 50%
ATM Pressure: 101.2 kPa

The testing was performed by Steven Zuo on 2017-08-28.
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Test Mode: Transmitting(T03-00303-GCAA was the worst)
Part 90:
S.A. S.G. Antenna | Cable Absolute . .
Aregengy | el Reading Level Gain Loss Level L
MHz H/V daBuVvV dBm dBd/dBi dB dBm dBm dB
FM, 12.5 kHz, Frequency: 453.2125 MHz
906.425 H 33.35 -40.9 0.0 1.1 -42.0 -20.0 22.0
906.425 \ 36.84 -34.1 0.0 1.1 -35.2 -20.0 15.2
1359.638 H 53.50 -59.9 8.7 1.2 -52.4 -20.0 32.4
1359.638 \ 57.63 -56.5 8.7 1.2 -49.0 -20.0 29.0
1812.850 H 50.75 -63.4 11.1 0.7 -53.0 -20.0 33.0
1812.850 \% 52.69 -62.1 11.1 0.7 -51.7 -20.0 31.7
2266.063 H 46.06 -66.2 11.1 1.2 -56.3 -20.0 36.3
2266.063 \Y 48.19 -64 11.1 1.2 -54.1 -20.0 34.1
2719.275 H 55.23 -57.1 13.1 1.3 -45.3 -20.0 25.3
2719.275 \Y 55.97 -56.4 13.1 1.3 -44.6 -20.0 24.6
3172.488 H 47.97 -62.1 13.5 1.6 -50.2 -20.0 30.2
3172.488 \ 49.27 -60.9 13.5 1.6 -49.0 -20.0 29.0
3625.700 H 45.18 -64.7 14.1 1.6 -52.2 -20.0 32.2
3625.700 \ 45.93 -64 14.1 1.6 -51.5 -20.0 31.5
4FSK, 12.5kHz, Frequency: 453.2125 MHz
906.425 H 31.62 -42.6 0.0 1.1 -43.7 -20.0 23.7
906.425 \ 36.33 -34.6 0.0 1.1 -35.7 -20.0 15.7
1359.638 H 53.05 -60.3 8.7 1.2 -52.8 -20.0 32.8
1359.638 \ 56.37 -57.7 8.7 1.2 -50.2 -20.0 30.2
1812.850 H 49.10 -65.1 11.1 0.7 -54.7 -20.0 34.7
1812.850 \% 51.11 -63.6 11.1 0.7 -53.2 -20.0 33.2
2266.063 H 45.85 -66.4 11.1 1.2 -56.5 -20.0 36.5
2266.063 \% 47.96 -64.2 11.1 1.2 -54.3 -20.0 34.3
2719.275 H 53.83 -58.5 13.1 1.3 -46.7 -20.0 26.7
2719.275 \Y 54.85 -57.6 13.1 1.3 -45.8 -20.0 25.8
3172.488 H 47.61 -62.5 13.5 1.6 -50.6 -20.0 30.6
3172.488 \Y 48.52 -61.6 13.5 1.6 -49.7 -20.0 29.7
3625.700 H 44.35 -65.6 14.1 1.6 -53.1 -20.0 33.1
3625.700 \ 45.39 -64.5 14.1 1.6 -52.0 -20.0 32.0
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Part 22:

S.A. S.G. Antenna | Cable Absolute . .

Asguensy | Pl Reading Level Gain Loss Level G Lkl
MHz HIV dBuVv dBm dBd/dBi dB dBm dBm dB

EM(12.5kHz was the worst). Freauencv: 454.0125 MHz
908.025 H 32.43 -41.8 0.0 1.1 -42.9 -13.0 29.9
908.025 vV 36.81 -34.1 0.0 1.1 -35.2 -13.0 22.2
1362.038 H 54.52 -58.8 8.7 1.2 -51.3 -13.0 38.3
1362.038 Vv 56.81 -57.3 8.7 1.2 -49.8 -13.0 36.8
1816.050 H 49.40 -64.7 11.2 0.7 -54.2 -13.0 41.2
1816.050 \% 52.11 -62.6 11.2 0.7 -52.1 -13.0 39.1
2270.063 H 46.11 -66.1 11.1 1.2 -56.2 -13.0 43.2
2270.063 \Y 49.35 -62.8 11.1 1.2 -52.9 -13.0 39.9
2724.075 H 54.38 -57.9 13.1 1.3 -46.1 -13.0 33.1
2724.075 \Y 55.06 -57.3 13.1 1.3 -45.5 -13.0 32.5
3178.088 H 48.75 -61.3 13.5 1.6 -49.4 -13.0 36.4
3178.088 \Y 49.42 -60.7 13.5 1.6 -48.8 -13.0 35.8
3632.100 H 46.72 -63.1 14.1 1.6 -50.6 -13.0 37.6
3632.100 Vv 47.83 -62 14.1 1.6 -49.5 -13.0 36.5
4FSK, 12.5 kHz, Frequency: 454.0125 MHz

908.025 H 30.87 -43.3 0.0 1.1 -44.4 -13.0 314
908.025 \Y 36.15 -34.8 0.0 1.1 -35.9 -13.0 22.9
1362.038 H 52.59 -60.8 8.7 1.2 -53.3 -13.0 40.3
1362.038 Vv 56.12 -57.9 8.7 1.2 -50.4 -13.0 37.4
1816.050 H 48.16 -66 11.2 0.7 -55.5 -13.0 42.5
1816.050 Vv 51.11 -63.6 11.2 0.7 -53.1 -13.0 40.1
2270.063 H 45.33 -66.9 11.1 1.2 -57.0 -13.0 44.0
2270.063 Vv 47.78 -64.4 11.1 1.2 -54.5 -13.0 41.5
2724.075 H 53.66 -58.6 13.1 1.3 -46.8 -13.0 33.8
2724.075 \% 54.28 -58.1 13.1 1.3 -46.3 -13.0 33.3
3178.088 H 47.31 -62.7 13.5 1.6 -50.8 -13.0 37.8
3178.088 \Y 48.29 -61.8 13.5 1.6 -49.9 -13.0 36.9
3632.100 H 46.23 -63.6 14.1 1.6 -51.1 -13.0 38.1
3632.100 \Y 47.37 -62.5 14.1 1.6 -50.0 -13.0 37.0
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Part 74:

S.A. S.G. Antenna | Cable Absolute . .

Asguensy | Pl Reading Level Gain Loss Level G Lkl
MHz HIV dBuVv dBm dBd/dBi dB dBm dBm dB

FM(12.5 kHz was the worst), Frequency: 455.0125 MHz
910.025 H 41.06 -33.1 0.0 1.1 -34.2 -13.0 21.2
910.025 \Y 42.58 -28.3 0.0 1.1 -29.4 -13.0 16.4
1365.038 H 53.98 -59.4 8.7 1.2 -51.9 -13.0 38.9
1365.038 \Y 56.11 -57.9 8.7 1.2 -50.4 -13.0 374
1820.050 H 49.54 -64.5 11.2 0.7 -54.0 -13.0 41.0
1820.050 \% 51.35 -63.2 11.2 0.7 -52.7 -13.0 39.7
2275.063 H 46.04 -66.2 11.1 1.2 -56.3 -13.0 43.3
2275.063 \% 48.63 -63.5 11.1 1.2 -53.6 -13.0 40.6
2730.075 H 51.34 -60.9 13.1 1.3 -49.1 -13.0 36.1
2730.075 \ 54.52 -57.9 13.1 1.3 -46.1 -13.0 33.1
4FSK, 12.5 kHz Freqguency: 455.0125 MHz

910.025 H 40.25 -33.9 0.0 1.1 -35.0 -13.0 22.0
910.025 \% 42.09 -28.8 0.0 1.1 -29.9 -13.0 16.9
1365.038 H 54.36 -59 8.7 1.2 -51.5 -13.0 38.5
1365.038 \% 55.60 -58.4 8.7 1.2 -50.9 -13.0 37.9
1820.050 H 48.71 -65.3 11.2 0.7 -54.8 -13.0 41.8
1820.050 \ 50.25 -64.3 11.2 0.7 -53.8 -13.0 40.8
2275.063 H 45.96 -66.3 11.1 1.2 -56.4 -13.0 43.4
2275.063 \% 47.58 -64.6 11.1 1.2 -54.7 -13.0 41.7
2730.075 H 52.36 -59.9 13.1 1.3 -48.1 -13.0 35.1
2730.075 \Y 51.26 -61.1 13.1 1.3 -49.3 -13.0 36.3
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FCC 82.1055 & §22.355 & 890.213&874.464- FREQUENCY STABILITY

Applicable Standard

FCC §2.1055, § 22.355, §90.213, §74.464

Test Equipment List and Details

Manufacturer Description Model No. Serial No. Callofeinen | Ca e
Date Due Date

R&S Spectrum Analyzer FSEM 831259/019 2017-07-18 2018-07-18

Dongzhixu H‘%?Jéfgg@;‘re DP1000 201105083-4 | 2016-09-10 | 2017-09-09

UNI-T Multimeter UT39A M130199938 | 2017-04-10 2018-04-10

HP RE C"?emstugé‘;a“"ns 8920A 00 235 2017-07-11 | 2018-07-11

E-Microwave DC Blocking EMDCB-00036 | 0E01201047 2017-05-06 2018-05-06
E-Microwave RF Attenuator 20dB 20dB-1 Each Time /
E-Microwave RF Attenuator 20dB 20dB-2 Each Time /

Pro instrument DC Power Supply pps3300 N/A N/A N/A

Unknown Coaxial Cable 0.lm C-1 Each Time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to DC power supply and
the RF output was connected to a frequency counter via feed-through attenuators. The EUT was placed
inside the temperature chamber. The power leads and RF output cable exited the chamber through an

opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the

counter.

The frequency stability shall be measured with variation of primary supply voltage as follows:

(1) Vary primary supply voltage from 85 to 115 percent of the nominal value.

(2) For hand carried, battery powered equipment, reduce primary supply voltage to the battery operating

end point which shall be specified by the manufacturer.
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Test Data

Environmental Conditions

Temperature: 26.5 °C
Relative Humidity: 53%
ATM Pressure: 99.9kPa

The testing was performed by Pean Zhu on 2017-08-21.

Test Mode: Transmitting

FCC PART 90:
Reference Frequency: 453.2125 MHz, Limit: 2.5 ppm
Temerature Voltage Measured Frequency Error

C Ve MHz ppm
-30 453.212439 -0.13
-20 453.212446 -0.12
-10 453.212431 -0.15
0 453.212431 -0.15
10 7.4 453.212421 -0.17
20 453.212417 -0.18
30 453.212431 -0.15
40 453.212431 -0.15
50 453.212436 -0.14
25 6.8 453.212419 -0.18
25 8.4 453.212450 -0.11
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FCC PART 22:
Reference Frequency: 454.0125 MHz, Limit: 2.5 ppm
Temerature Voltage Measured Frequency Error
i© Vbe MHz ppm
-30 454.012428 -0.16
-20 454.012428 -0.16
-10 454.012416 -0.19
0 454.012434 -0.15
10 7.4 454.012428 -0.16
20 454.012416 -0.19
30 454.012434 -0.15
40 454.012454 -0.10
50 454.012429 -0.16
25 6.8 454.012417 -0.18
25 8.4 454.012419 -0.18
FCC PART 74:
Reference Frequency: 455.0125 MHz, Limit: 2.5 ppm
Temerature Voltage Measured Frequency Error

C Vpbe MHz ppm
-30 455.012489 -0.02
-20 455.012443 -0.13
-10 455.012481 -0.04
0 455.012443 -0.13
10 7.4 455.012481 -0.04
20 455.012421 -0.17
30 455.012493 -0.02
40 455.012417 -0.18
50 455.012494 -0.01
25 6.8 455.012465 -0.08
25 8.4 455.012413 -0.19
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FCC §90.214 - TRANSIENT FREQUENCY BEHAVIOR

Applicable Standard
FCC §90.214

Test Equipment List and Details

Manufacturer Description Model No. | Serial No. Callararen | CasELer
Date Due Date

R&S Spectrum Analyzer FSEM 831259/019 2017-07-18 | 2018-07-18

HP RF Commué‘;fa“‘ms Test | g920A 00235 | 2017-07-11 | 2018-07-11

E-Microwave DC Blocking El(\)’gggf' 0E01201047 | 2017-05-06 | 2018-05-06
E-Microwave RF Attenuator 20dB 20dB-1 Each Time /
E-Microwave RF Attenuator 20dB 20dB-2 Each Time /
Unknown Coaxial Cable 0.lm C-1 Each Time /

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Procedure

The tests and measurements indicated in TIA-603-D §2.2.19.2.

Test Data

Environmental Conditions

Temperature: 254 °C
Relative Humidity: 53%
ATM Pressure: 100.5 kPa

The testing was performed by Pean Zhu on 2017-09-21

Chanr(tll_'SZs)acmg TranS|(enr;§)Perlod Transient Frequency Result
<10(t;) +12.5 kHz

12.5 <25(ty) +6.25 kHz Pass
<10(t3) +12.5 kHz

Please refer to the following plots.
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Turn on — 453.2125 MHz, High power level
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40 dem
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STOPF 100 ms

Turn off — 453.2125 MHz, High power level
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